

Report No.: 244216106c 001

Client: BELEDUC LERNSPIELWAREN GMBH

Contact Information: Heinrich-Heine-Weg 2, 09526 Olbernhau, Germany

Test item(s): Toy

Identification/ Model No(s): Outdoor Kitchen
62030, B62030

Sample obtaining method: Sending by customer

Sample Receiving date: 2020-01-16 & 2020-02-28

Testing Period: 2020-01-16 to 2020-02-28

Test Specification:	Test result:
1. AS/NZS ISO 8124.1:2019 Safety aspects related to mechanical and physical properties	PASS
2. AS/NZS 8124.2: 2016 Flammability	PASS

Other information:

Packaging provided: Yes
 The provided age grade of the item: Over 3 years.
 The appropriate age grade of the item: Over 3 years.
 The item was tested over 3 years.

For and on behalf of
 TÜV Rheinland (Shanghai) Co., Ltd.



2020-03-03

Date

Wice Wang / Senior Manager

Name/Position

*Test result is drawn according to the kind and extent of tests performed.
 This test report relates to the a. m. test sample. Without permission of the test center this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any safety mark on this or similar products.*

Test Report No.: 244216106c 001

Page 2 of 5

Material List:

Item: Outdoor Kitchen
62030, B62030

Material No.	Material	Color	Location
M001	Whole Product	Multi-color	Refer to photo
M001'	Whole Product	Multi-color	Refer to photo, reworked sample received on 2020-02-28



Test Report No.: 244216106c 001

Page 3 of 5

1.AS/NZS ISO 8124.1:2019 Safety aspects related to Mechanical and Physical properties
Test result:

	Test No:	T001
	Material No:	M001
4 General Requirement		
4.1 Normal Use		PASS
4.2 Reasonable Foreseeable Abuse		PASS
4.3 Material		PASS
4.4 Small Parts		PASS
4.6 Edges		PASS
4.7 Points		PASS
4.10 Plastic film or plastic bags in packaging and in toys		PASS
4.15 Stability and overload requirements		PASS
4.29 Acoustic requirements		PASS
Annex B Safety labelling guidelines and manufacturer's markings		PASS

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.



Test Report No.: 244216106c 001

Page 4 of 5

2.AS/NZS 8124.2:2016 Flammability**Test result:**

	Test No:	T001
	Material No:	M001
4.1 General		PASS

The clause and/or sub-clause would be indicated only in the test report whichever applicable. The comprehensive result report is available upon request.

Remark:

Type of gas used in gas burner: Butane



Test Report No.: 244216106c 001

Page 5 of 5

Sample Photo



B62030.62030

- END -



